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Test Report Attachment

FCCID SWX-U7LR
ISED ID 6545A-U7LR
Equipment Under Test U7-LR

Test Report Serial Number | TR9914 01

Date of Tests 10 February 2025
Report Issue Date 10 April 2025

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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427 West 12800 South, Draper, UT 84020

1 RF Conducted UNII-2

NOTE: The first channel contains the equipment setting table(s), if subsequent channels do not
have an equipment setting table(s) then the equipment setting table(s) is the same as the first

channel.

1.1 UNII-2a
1.1.1 HE Mode

Summary

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)

Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5260.000 20.000000 | PASS
RF output power 5260.000 20.000000 | PASS
Power Spectral Density 5260.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 20.000000 | PASS
Power Spectral Density 5280.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 20.000000 | PASS
Power Spectral Density 5320.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 40.000000 | PASS
Power Spectral Density 5270.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 40.000000 | PASS
Emission Bandwidth 26 dB 5310.000 40.000000 | PASS
Power Spectral Density 5310.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5310.000 40.000000 | PASS
Emission Bandwidth 26 dB 5290.000 80.000000 | PASS
Power Spectral Density 5290.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5290.000 80.000000 | PASS
Emission Bandwidth 26 dB 5250.000 160.000000 | PASS
Power Spectral Density 5250.000 160.000000 | PASS
Occupied Channel Bandwidth 99% 5250.000 160.000000 | PASS

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 20.000000 5249.950000 5269.950000
DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 6.9 | PASS
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LABORATORY
26 dB Bandwidth
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Measurement
Setting Instrument Target Value

Value
Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz

Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
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Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 23.1 24.0 23.1 99.006 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5260.990099 | 10.116 11.0 | PASS

Ports

Port State
1 | used
2 | used
3 | used
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Power Spectral Densty
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Measurement
Setting Instrument Value Target Value
Start Freguency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 19.250000 5250.375000 5269.625000
DUT Frequency Result
(MHz)
5260.000000 | PASS
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99 %Bandwidth

Levelin dBm
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
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Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 20.100000 5269.950000 5290.050000
DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 6.7 | PASS
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.31000 GHz 5.31000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5280 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5280.000000 5279.009901 | 10.133 11.0 | PASS

Ports
Port State
1 | used
2 | used
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Power Spectral Density
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Frequency in MHz
Connector 1 Connector 2 Connector 3
——  Sumlevel Limt PSD

5290

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 19.000000 5270.375000 5289.375000
DUT Frequency Result
(MHz)
5280.000000 | PASS
99 %Bandwidth
15T
107

Levelin dBm

PROPRIETARY

19.000 MHz
5260 5270 5280 5290 5300
Frequency in MHz
Bandwidth
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Ref Level 10.00 B » RBW 500 iHz
Att WAl BWT 113 s & VAW 2 W Mode Auto FFT
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Measurement
Setting Instrument Target Value
Value

Start Freqguency 5.26000 GHz 5.26000 GHz
Stop Frequency 5.30000 GHz 5.30000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 19.900000 5310.050000 5329.950000
DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 7.4 | PASS
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LABORATORY » Draper,
26 dB Bandwidth
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.29000 GHz 5.29000 GHz
Stop Frequency 5.35000 GHz 5.35000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
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Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5320 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5319.009901 | 10.047 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
Power Spectral Density
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Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 19.250000 5310.375000 5329.625000
DUT Frequency Result
(MHz)
5320.000000 | PASS
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99 %Bandwidth
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Ref Level 10.00 dir » RBW 500 kHz
Att I0dE BWT 11,3 s & YBW 2 M Mode Auto FFT
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.30000 GHz 5.30000 GHz
Stop Frequency 5.34000 GHz 5.34000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
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LABORATORY
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5270 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 39.450000 5250.275000 5289.725000
DUT Frequency Max Level Result
(MHz) (dBm)
5270.000000 7.7 | PASS
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.33000 GHz 5.33000 GHz
Span 120.000 MHz 120.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 800 ~ 800
Sweeptime 50.625 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Span 120.0 M2
W.

Power Spectral Density (5270 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5270.000000 5268.811881 | 8.480 11.0 | PASS

Ports
Port State
1 | used
2 | used
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Power Spectral Density

Levelin dBm

5250 5255 5260 5265 5270 5275 5280 5285 5290

Frequency in MHz
Connector 1 Connector 2 Connector 3
———  Sumlevel Lirit L 2 PSD

Occupied Channel Bandwidth 99% (5270 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 37.500000 5251.250000 5288.750000
DUT Frequency Result
(MHz)
5270.000000 | PASS

99 %Bandwidth

Levelin dBm

37.500 MHz

5230 5240 5250 5260 5270 5280 5290 5300 5310
Frequency in MHz

Bandwidth
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Ref Level 10.00 B - RBW 1 MH:
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.31000 GHz 5.31000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5310 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 39.450000 5290.275000 5329.725000
DUT Frequency Max Level Result
(MHz) (dBm)
5310.000000 6.2 | PASS
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26 dB Bandwidth
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Measurement
Setting Instrument Target Value

Value
Start Freguency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.37000 GHz 5.37000 GHz

Span 120.000 MHz 120.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 800 ~ 800
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Sweeptime 50.625 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5310 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5310.000000 5308.811881 | 8.256 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
Power Spectral Density
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Frequency in MHz

Connector 2 Connector 3
Limit L 2 PSD

Connector 1
——  Sumlevel

Occupied Channel Bandwidth 99% (5310 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 37.500000 5291.250000 5328.750000
DUT Frequency Result
(MHz)
5310.000000 | PASS
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Measurement
Setting Instrument Target Value

Value
Start Frequency 5.27000 GHz 5.27000 GHz
Stop Frequency 5.35000 GHz 5.35000 GHz

Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
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Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5290 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 81.500000 5249.250000 5330.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5290.000000 9.0 | PASS
26 dB Bandwidth
15T
10T
O_-
£
& 1
kel
e 107
E 1
4 2071
1 500 MHz
30 E— NVWWWMW
5170 5200 5250 5300 5350 5410
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Ref Level 10.00 gl » RBW 1 MHz

Att WAl BWT 2243 » VAW 2 MM Mode Auto FFT
251 Count SOX/500

@ 1P} Mo

0 d&m

10 dbm H e
: v

20 diny

20 dBm —t

f

20 QBM e ’,JA"‘ o A e
| Y ¥ \

LaSlmAe ] . W "\

iy Y f E f,ﬂ AwAA

=0

£0 di

70 dém

£0 dam

CF 5,29 GHz 480 pts Span 2400 MMz
— Wu

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.17000 GHz 5.17000 GHz
Stop Frequency 5.41000 GHz 5.41000 GHz
Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 2.000 MHz >=1.200 MHz
SweepPoints 480 ~ 480
Sweeptime 32.406 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5290 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5290.000000 5288.750000 | 4.880 11.0 | PASS
Ports
Port | State
1 | used
2 | used
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# UNIFIED
W/ COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
Power Spectral Density
m —
20 -+
= ik
0s)
T 10t
£ |
©
s O
- J
-10 1
5250 5260 5270 5280 5290 5300 5310 5320 5330
Frequency in MHz
Connector 1 Connector 2 Connector 3
———  Sumlevel Lirit L 2 PSD

Occupied Channel Bandwidth 99% (5290 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 78.000000 5250.500000 5328.500000
DUT Frequency Result
(MHz)
5290.000000 | PASS

99 %Bandwidth

S
o
kel
E
]
78.000 MHz
30+
5210 5220 5240 5260 5280 5300 5320 5340 5360 5370
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Ref Level 10.00 d8¢ - RBW 2 MH2
Att 0B BWT 165 43 & VAW L0 Mz Mode Auto FT
51 Count SX/500

f@ 19} 1

0 d&m

-10 dhm . N - - M S

20 diny

30 dam—
<30 WEm . LS

S0 danm

£0 di

70 dém—

£0 dam

CF 5,29 GHz i 160 pts Bpan 160,0 MHz
— mL-—-—.

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.37000 GHz 5.37000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~160
Sweeptime 16.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5250 MHz; 24.000 dBm; 160 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 169.000000 5165.500000 5334.500000
DUT Frequency Max Level Result
(MHz) (dBm)
5250.000000 11.5 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
26 dB Bandwidth
1-5 p—
10T
e 0T
o s
©
<
= 107
S
2 1
|
30+
5010 5100 5200 5300 5400 5490
Frequency in MHz
Bandwidth
Spectrum [a
Ref Level 10.00 ciy » RBW 2 M=z
Att WA BWT I1m: & VBW I M2 Made Auto Sweep
251 Count S00/500
o 1PN Mas
0 dem
10 4 { B Al :’A‘i‘v_ 7_”,\_'_‘ :.Jr.:z_,.\_r =
|
|
<20 diEny i il
30 dam V' T
) W 4 ML ek
“U"i_‘z‘_':_rx"kmj."“ e — \“““"”""%rr.;;:;;"j
S0 g8
L0 diny
70 d8 i
£0 38
CF 5,25 GHz 480 pts Sﬂan AH0.0 M2
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.01000 GHz 5.01000 GHz
Stop Frequency 5.49000 GHz 5.49000 GHz
Span 480.000 MHz 480.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 3.000 MHz >= 2.400 MHz
SweepPoints 480 ~ 480
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Power Spectral Density (5250 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5250.000000 5254.750000 | 3.417 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
Power Spectral Density
m -
20 -+
= 1
o
T 10T
£ 1
7]
s OF
- -
109
5170 5180 5200 5220 5240 5260 5280 5300 5320 5330
Frequency in MHz
Connector 1 Connector 2 Connector 3
——  Sumlevel Limit ¢ pPsD

Occupied Channel Bandwidth 99% (5250 MHz; 24.000 dBm; 160 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 156.244132 5171.877934 5328.122066
DUT Frequency Result
(MHz)
5250.000000 | PASS
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PROPRIETARY

% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 %Bandwidth
25 —
20 -+
c M\%
m
©
£
2
(0]
—
5090 5150 5200 5250 5300 5350 5410
Frequency in MHz
Bandwidth
Ref Level 10.00 dir - RBW 3 MHz
Att I0dB  BWT I1m: » VBW 10 MMz Made Auto Sweep
251 Count S00/500
1Pk Mas
0 dBm
: = PtV ey
-10 dbm 1 ,I,"". st At et 4
| I!
20 dim —t +
4 |
20 2am- “ps -
40 deme—= 4 G §
S0 g8
L0 de
70 dB
€0 38
CF 5,25 GHz 213 pts Sgon 320,0 MMz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.09000 GHz 5.09000 GHz
Stop Frequency 5.41000 GHz 5.41000 GHz
Span 320.000 MHz 320.000 MHz
RBW 3.000 MHz >= 2.667 MHz
VBW 10.000 MHz >=9.000 MHz
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¢ UNIFIED
' 4§ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

SweepPoints 213 ~213
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
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UNIFIED

427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY

1.2 UNI-2c

1.2.1 HE Mode

Summary

Test Frequency | Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)

Emission Bandwidth 26 dB 5500.000 24.0 20.000000 | PASS
RF output power 5500.000 24.0 20.000000 | PASS
Power Spectral Density 5500.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 20.000000 | PASS
Power Spectral Density 5600.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 24.0 20.000000 | PASS
Power Spectral Density 5720.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5510.000 24.0 40.000000 | PASS
Power Spectral Density 5510.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5510.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5590.000 24.0 40.000000 | PASS
Power Spectral Density 5590.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5590.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5710.000 24.0 40.000000 | PASS
Power Spectral Density 5710.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5710.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5530.000 24.0 80.000000 | PASS
Power Spectral Density 5530.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5530.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5610.000 24.0 80.000000 | PASS
Power Spectral Density 5610.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5610.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5690.000 24.0 80.000000 | PASS
Power Spectral Density 5690.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5690.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5570.000 24.0 160.000000 | PASS
Power Spectral Density 5570.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5570.000 24.0 160.000000 | PASS

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 20.100000 5489.950000 5510.050000
DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 7.2 | PASS
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
26 dB Bandwidth
10T
o -+
5 107
©
£ T
g 2t
o 1
-
20 M
_40 -+
5470 5480 5490 5500 5510 5520 5530
Frequency in MHz
Bandwidth
Ref Level 10.00 ciy » RBW 200 b=z
Att OB BWT 38 c » VEW J00 B¢ Mode 4uto FFT
251 Count S00/500
19 1PV Mas
0 d&m
~10 b T o 7.-_._‘M‘.‘,~ [ P S 17 ron
20 dam .{ |
st cam |
‘ |
40 dhm— ' "{r"\(;\\".""!“‘* = ""‘lr"ﬁﬁ‘n.? '|r','r”
=0 dBm a1 bt 1 ) A
s LY T " -
L0 diny
70 dB
£0 d8
CF 5.5 GHz : 000 pts ﬁgm 00,0 MH2
Measurement
Setting Instrument Target Value

Value
Start Freguency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz

Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
TR9914_U7-LR_FCC_15.407_UNII-2_Annex Page 30 of 61

PROPRIETARY



Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 23.2 24.0 23.2 99.008 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5500.990099 | 10.673 11.0 | PASS

Ports
Port State
1 | used
2 | used
3 | used
Power Spectral Densty
45 —_
40 =+
5 %]
= 204
Q 4
3 10 F —
O -
5490 5495 5500 5505 5510
Frequency in MHz
Connector 1 Connector 2 Connector 3
———  Sumlevel Lirit L 2 PSD
TR9914_U7-LR_FCC_15.407_UNII-2_Annex Page 31 of 61

PROPRIETARY



UNIFIED

427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY
Measurement
Setting Instrument Value Target Value

Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 33.267326 5483.366337 5516.633663
DUT Frequency Result
(MHz)
5500.000000 | PASS
99 %Bandwidth
&) —_
40 =+
% 1
- 0T
£ 1
©
o 07
-
10 / 33.267 MHz \
0 1 } } 1 1 } } } } } } } } |
5480 5485 5490 5495 5500 5505 5510 5520
Frequency in MHz
Bandwidth
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LIANCE

# UNIFIED
COMP
LABORATORY

427 West 12800 South, Draper, UT 84020

Ref Level 10.00 d8¢ » RBW 10 MHz
Att I0dE BWT 1m: » VBW 20 MMz Made Auto Sweep
51 Count SX/500
~SUE
= ‘ =3 = : 7 S
0 dBm I
:10’“"”7
20 diry
20 dam—
S0 ARyt
0 d8mr
70 dém—
£0 danm
CF 5,5 GHz 101 pts
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 10.000 MHz >=2.000 GHz
VBW 28.000 MHz >= 30.000 MHz
SweepPoints 101 ~8
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

Span 40,0 MMz
Wu

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 20.100000 5589.950000 5610.050000
DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 7.5 | PASS

TR9914_U7-LR_FCC_15.407_UNII-2_Annex

PROPRIETARY

Page 33 of 61



- UNIFIED
COMPLIANCE
LABORATORY

427

West 12800 South, Draper, UT 84020

26 dB Bandwidth

10T

10T

Levelin dBm

et -

5570

5580

5590

5600

Frequency in MHz

5610 5620 5630

Bandwidth

At

Spectrnam
Ref Level 10.00 g
04 BWT 38 2 & VEW J00 be
251 Count S00/500

w RBW 200 b=z

Mode 4uto FFT

o 1PN Mas

0 dam

=10 dbr

DTV R = e

<20 diry

S0 damr

<0 ghm=—-

ﬂ;\_‘, e

o /-""."\‘-“

Lt~
L LW P 2
AR A -

oA

0, D A

-

£0 diny

70 dBm

-£0 dany

CF 5.0 GHz 000 pts Span 60,0 M2
W|

Power Spectral Density (5600 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5600.000000 5600.990099 | 10.895 11.0 | PASS
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Ports

Port

State

1 | used

2 | used

3 | used

Levelin dBm

B

58

=

o
!
T

Power Spectral Densty

o
M
T

5590

Connector 1
SumLevel

5595

5600

Frequency in MHz

Connector 2
Limt

Connector 3

2 PSD

5605

5610

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 19.250000 5590.375000 5609.625000
DUT Frequency Result
(MHz)
5600.000000 | PASS
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

99 %Bandwidth

B TN T A e

Levelin dBm

5600 5605 5610 5615 5620

PROPRIETARY

5580 55I85 5590 55I95
Frequency in MHz
Bandwidth
Ref Level 10.00 ciy » RBW 500 iHz
2!3: ol a,».q,.nl,:rl," BWT 113 s & YBW 2 M Mode Auto FFT
I.VU'IV o
<20 dry “‘ lv
| |
30 dam ; "
£0 dimy
70 dBém
CF 5.6 GHz 160 pts ﬁgm 40,0 M2 !
Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 20.000000 14.950000 5.050000
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UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5710.050000 5730.050000 6.9 | PASS
26 dB Bandwidth
10T
O -+
n% -10 T
©
£ T
g @7
[ 1
-
_40 -+
5690 5700 5710 5720 5730 5740 5750
Frequency in MHz

Bandwidth

50
Ref Level 10.00 cBm w RBW 200 b=z

Att WAl BWT 38 s » VEBW 100 b Mode 4uto FFT
251 Count S00/500

1Pk Mas

S AR NP r~tr7\'-,‘; Wi

)
o
&
=

fl.
A ad/a) J‘A,r. Lo P T

S R A Y B 7oV

TN

CF 5,72 GHz 000 pts Sﬂiﬂ 60,0 MH2
I
\ I\ i

TR9914_U7-LR_FCC_15.407_UNII-2_Annex Page 37 of 61
PROPRIETARY



427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Density (5720 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5720.000000 5720.990099 | 10.481 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
Power Spectral Density
40 —ar
m -4
£ 4
os)
T 20+
£ 4
©
o 10 /_,_,—,———f—'—\———/.—
| 4
O -4
5710 5715 5720 5725 5730
Frequency in MHz
Connector 1 Connector 2 Connector 3
——  Sumlevel Linit L 2 PSD

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 19.250000 14.625000 4.625000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5720.000000 5710.375000 5729.625000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 %Bandwidth

‘1 NN T

Levelin dBm

5700 5705 5710 5715 5720 5725 5730 5735 5740
Frequency in MHz

Bandwidth

Ref Level 10.00 ciy » RBW 500 iHz

Att I0dE BWT 11,3 s & VAW 2 W Mode Auto FFT
251 Count S00/500

@ 1P) Max

0 dam

=10 dbm 1 s L e R S S

<20 diry ’ + 1

30 dam : 1

<40 ghm- — g | e T~ e

S0 d8nr

L0 dim

70 dBm

£0 dam

CFE 5,72 GHz 160 pts Span 40,0 MMz
— w:

Emission Bandwidth 26 dB (5510 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 39.450000 5490.275000 5529.725000
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5510.000000 8.7 | PASS
26 dB Bandwidth
15 -
10T
o -+
E +4
is]
o -10T
£ 1
)
s DT
— 1
*1 29,450 Mz |
_40 -+
5450 5460 5480 5500 5520 5540 5560 5570
Frequency in MHz
Bandwidth
Spectrnam I [ﬂ:ﬂ]
Ref Level 10.00 d¢8m = RBW 300 iHz
Att ICdiB BWT 0.6 us » VAW S00 &M Mode Auto FFT
251 Count S00/500
1Pk Mas
0 ¢
-10 dbm— T y ",ﬁjw, il
r)‘./“.A\V - y ‘V".ﬁ
20 di T
- |
’ el iy
40 gbm ,“"T' + Y ‘L
. P Licky ) PR
BT i
£0 di |
0 dé
£0 d8
CF 5,51 GHz ‘ 00 pts 2‘" 120.0 MMz

A

14 pER
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Density (5510 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5510.000000 5508.811881 | 8.989 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
Power Spectral Density
35__
m-_
§ 27
o +4
£
E
[}
.}

5525 5530

5520

5495 5500 5505 5510 5515

5490
Frequency in MHz
Connector 1 Connector 2 Connector 3
——  Sumlevel Linit L 2 PSD

Occupied Channel Bandwidth 99% (5510 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 38.000000 5490.750000 5528.750000
DUT Frequency Result
(MHz)
5510.000000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
99 %Bandwidth
157
10 T VA A A

Levelin dBm

5480

5490

5500

5510 5520

5530

5540

5550

5470
Frequency in MHz
Bandwidth
Ref Level 10.00 ciy » RBW 1 MH:
Att WA BWT 1143 & VBW IMH: Mode Auto FFT
261 Count S00/500
19 1PV Mas
0 d&m
-30 b : L N — e e
<20 ey "‘ "yl
f \
20 dam . ',‘
40 ,nmx,._;-‘ i
-E-D ;Em
£0 dimy
70 dém
£0 danmy
CF 5,51 GHz 160 pts ﬁgaﬂ 00,0 M2 J
Emission Bandwidth 26 dB (5590 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 39.450000 5570.275000 5609.725000
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency
(MHz)

Max Level
(dBm)

Result

5590.000000

8.1

PASS

26 dB Bandwidth

10T

10T

Levelin dBm

-20 1

5560

5580 5600
Frequency in MHz

5530 5540 5620 5640 5650

Bandwidth

Att

251

Spoctram l

Ref Level 10.00 g

» RBW 300 kHz

JOdB  BWT 0.6 ps & VAW S00&M:  Mode Auto FFT

Count S00/500

@ 1PN Mas

0 dem

10 dbr

<20 dé

e A

M

30 dam

<40 ghm=—-

) ) )'_v Y

e _.‘—,v‘[','l\‘ A

O .

f
d .L'f_tr)L" AAL
55

£0 darmn

CF 5.35Y GHz

00 pts

-

10 PES

Span 120.0 MH2
]

Power Spectral Density (5590 MHz; 24.000 dBm; 40 MHz)

Result
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¢ UNIFIED
" 4 COMPLIANCE

\7

427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5590.000000 5591.188119 | 8.900 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
Power Spectral Density
35 -
m -+
§ 27
o +4
£
E
[}
.}

5570

Connector 1
——  Sumlevel

5575 5580

5585

5590

5595

Frequency in MHz

Connector 2
Limit 2

Connector 3
PSD

5600 5605

5610

Occupied Channel Bandwidth 99% (5590 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 38.000000 5570.750000 5608.750000
DUT Frequency Result
(MHz)
5590.000000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
99 %Bandwidth
20__
o7 m

Levelin dBm

5590 5600 5610 5620 5630

PROPRIETARY

5550 55I60 55I70 55I80
Frequency in MHz
Bandwidth
Ref Level 10.00 ciy » RBW 1| MH:
:l;l ol (‘n‘{lrl.,r.ﬂ! BWT 11.4 3 & VBW i M Mode Auto FFT
I:XP{ ;e.w —
~310 b fﬁ-‘» . LE: —— *‘x,
20 dam — T
I| |
0 dam ] {’
= a=ova vl | hl B V-V O
S0 a8
£0 o
CF 5.5 GHz : 160 pts ﬁgan 00,0 MH2 J
Emission Bandwidth 26 dB (5710 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 39.450000 34.725000 4.725000
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\7

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5710.000000 5690.275000 5729.725000 6.7 | PASS
26 dB Bandwidth
1071
o -+
g 1
kel -10 T
£ 1
)
o 207
-
@] wEom | %
5650 5660 5680 5700 5720 5740 5760 5770
Frequency in MHz
Bandwidth
Ref Level 10.00 cim * RBW 300 Nz
Att 04 SBWT 0.6 us & VBW 500 &M Mode Auto FFT
251 Count S00/500
1Pk Mas
0 dam '
-10 dm— 1 .
‘l—&ﬂ‘}*-rmﬁ‘.“ "JI"*‘INJ'.'] o~
-20 B : —
|
20 dam |
|
-0 abm . 1 1 ' ‘
f \
- ) M*‘l‘_ﬁ-ﬁ‘r)"h‘\ N S ..'-‘. ./‘.4"'\"‘ |,_n\“‘ A
AR i b T
£0 dinm
70 dB i
£0 48
CF 5,71 GHz : 00 pts 2&!\ 120.0 MMz
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

Power Spectral Density (5710 MHz; 24.000 dBm; 40 MHZz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5710.000000 5708.415842 | 8.441 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
Power Spectral Density
m-_
20__
= 1
m
©
£
E
[}
.}

5695 5700 5705 5710 5715 5720 5725 5730

5690
Frequency in MHz
Connector 1 Connector 2 Connector 3
——  Sumlevel Linit L 2 PSD

Occupied Channel Bandwidth 99% (5710 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 38.000000 34.250000 3.750000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5710.000000 5690.750000 5728.750000 | PASS
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

99 %Bandwidth

5T
10T

W\/\/\—/\/—\/"\

Levelin dBm

5710 5720 5730 5740 5750

Frequency in MHz

5680 5690 5700

Bandwidth

Spoctr

Ref Level 10.00 d¢Bq
Att 0 a8

251 Count S00/50

» RBW 1 MHz

BWT 11442 & YBW IMH:  Mode Auto FFT

[@ 1P} 1

0 dam

~10 b g

—————

<20 diry

S0 damr

-0 akm

S0 danm

£0 dim

70 dém

£0 danmy

CF 5,71 GHz

-

160 pts

Span 10,0 MH2
w:

Emission Bandwidth 26 dB (5530 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 81.000000 5489.250000 5570.250000
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UNIFIED

COMPLIANCE
% LABORATORY 427 West 12800 South, Draper, UT 84020
DUT Frequency Max Level Result
(MHz) (dBm)
5530.000000 10.7 | PASS
26 dB Bandwidth
15 —_—
10T
e 0T
m -
o
% 10+
>
T 1
} M
0] 8L.000 MHz |

5410 5450

5550
Frequency in MHz

5500

Bandwidth

Spectrum

Ref Level 10.00 ¢im

At 0 a8
251 Count S00/500

= RBW 1 MH:

BWT 2.4 42 » VAW 2 MM Mode Auto FFT

1Pk Mas

L
s

-10 b~

4

AN,
=i o

-
—

<20 diny

30 dam

<40 gkm

3
-~

AL AN LR

)/ N
M A
v oy Y -
V-

S0 a8

£0 di

480 pts 26" 240.0 MH2
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Density (5530 MHz; 24.000 dBm; 80 MHZz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5530.000000 5528.250000 5.558 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
Power Spectral Density
m —
20 -+
£ 4
os)
T 10t
£ 1
©
z 0 [—/—/—%
| 4
-10 1
5490 5500 5510 5520 5530 5540 5550 5560 5570
Frequency in MHz
Connector 1 Connector 2 Connector 3
——  Sumlevel Linit L 2 PSD

Occupied Channel Bandwidth 99% (5530 MHz; 24.000 dBm; 80 MHz)
99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 78.000000 5491.500000 5569.500000
DUT Frequency Result
(MHz)
5530.000000 | PASS
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

99 %Bandwidth

Levelin dBm

o] e

5480 5500

5520

5540

Frequency in MHz

Bandwidth

Spoctr

5560 5580

5600 5610

Ref Level 10.00 d¢Bq
Att 0 a8

251 Count S00/50

- RBw

2 NH2
BWT 165 uz & VAW 10 w»p

Mode Auto FFT

[@ 1P} 1

0 dam

i NS
=30 b T I

<20 diry

20 dam }

D A LI U S

S0 danm

£0 dim

70 dém

£0 danmy

CF 5.53 GHz

160 pts

-

Span 160.0 M2
w:

Emission Bandwidth 26 dB (5610 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 81.500000 5569.250000 5650.750000
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\

UNIFIED
COMPLIANCE

427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Max Level Result
(MHz) (dBm)
5610.000000 9.9 | PASS
26 dB Bandwidth
:L5 p—
10T
e 0T
a 4
o
c
— 10T
2
s 4
-
] (\N\'Y%V
30+
5490 5550 5600 5650 5700 5730
Frequency in MHz
Bandwidth
Spectrum @
Ref Level 10.00 d¢8m » RBW 1 MH:
Att WA BWT =243 » VAW 2 MW  Mode Auto FFT
251 Count S00/500
1Pk Mas
1
0 d&m
10 dbra- | . W,‘Juua',_f‘t&%byp&ﬁq
20 diny ' ‘l
-t B !
0 l L
40 dim iy L e T x
" y Mu‘-".‘-" L,»' g e Nhl L . J ! el
- ot e
£0 dB ]‘
0 di "
€0 38
CFE 5,01 GHz 480 pts 2&! 240.0 MMz
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Density (5610 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5610.000000 5608.250000 5.532 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
Power Spectral Density
m —
20 -+
£ 4
os)
T 10t
£ |
©
s OT
| 4
-10 1
5570 5580 5590 5600 5610 5620 5630 5640 5650
Frequency in MHz
Connector 1 Connector 2 Connector 3
——  Sumlevel Linit L 2 PSD

Occupied Channel Bandwidth 99% (5610 MHz; 24.000 dBm; 80 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 78.000000 5571.500000 5649.500000
DUT Frequency Result
(MHz)
5610.000000 | PASS
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427 West 12800 South, Draper, UT 84020

- UNIFIED
COMPLIANCE
LABORATORY

99 %Bandwidth

° ANV A

Levelin dBm

5530 5540 5560 5580 5600 5620 5640 5660 5680 5690

Frequency in MHz

Bandwidth

Ref Level 10.00 d¢Bq - RBW 2 MH:
Att ICAE  BWT 16.5 us & YBW 10 mip
251 Count S00/500

Mode Auto FFT

[@ 1P} 1

0 dam

N SN = il =
=30 b T A /2 Memame Po— NN

<20 diry

20 dam +—F

AT = LA 4 Vsl

S0 danm

£0 dim

70 dém

£0 danmy

CF 5,01 GHz 160 pts Span 160.0 M2
— w:

Emission Bandwidth 26 dB (5690 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 80.500000 75.250000 5.250000
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UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5690.000000 5649.750000 5730.250000 11.9 | PASS
26 dB Bandwidth

15 -

10Tt
e 07
m -+
©
c
— 10T
S
4 1
-

! %

30+

5570 5600 5650 5700 5750 5810
Frequency in MHz

Bandwidth

5pe
Ref Level 10.00 cim » RBW 1 MH:

Att WA BWT 2243 » VAW 2MHE  Mode Auto FFT
251 Count S00/500

1Pk Max

A
10 dhm- T L'T,M'.Z .L.{‘,v‘.»,__(.,r,. =

g

N YA Wi el
.,.,...l.._,.()'l” ] WY e

CF 5.09 GHz 480 pts Span 240.0 MH2
" *

)\
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Density (5690 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5690.000000 5688.750000 6.297 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
Power Spectral Density
m —
20 -+
£ 4
os)
T 10t
£ |
©
s OT
| J
-10 1
5650 5660 5670 5680 5690 5700 5710 5720 5730
Frequency in MHz
Connector 1 Connector 2 Connector 3
——  Sumlevel Linit L 2 PSD

Occupied Channel Bandwidth 99% (5690 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)

(MHz) (MHz)

5690.000000 79.000000 74.500000 4.500000
DUT Frequency Band Edge Left Band Edge Result

(MHz) (MHz) Right

(MHz)
5690.000000 5650.500000 5729.500000 | PASS
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427 West 12800 South, Draper, UT 84020

- UNIFIED
COMPLIANCE
LABORATORY

99 %Bandwidth

o] O e N e A

Levelin dBm

5640 5660 5680 5700 5720 5740 5760 5770

5610 5620

Frequency in MHz
Bandwidth
Spoctran I [?P]
Ref Level 10.00 ciy - RBW 2 MH2
Att W0 4B BWT 165 p2 & VBW 10 M Mode auto 5FT
251 Count S00/500
o 1PN Mas
2 dem
10 dbm + S oY A e Bt bciline, P D
.‘f "l
<20 d T \
( |
|
20 dam 4
\ / “A
) \ = i
i & v \ RN
A0 BT | \ )
=0 4B
£0 dBm
70 dBém
£0 dEm

CF 5.09 GHz 160 pts Span 160.0 M2
— w:

Emission Bandwidth 26 dB (5570 MHz; 24.000 dBm; 160 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 167.000000 167.000000 0.000000
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5570.000000 5485.500000 5652.500000 11.7 | PASS
26 dB Bandwidth
15 .
10“ M
e 0T
@ 1 !
©
=
= 10T
S
FS 1
-
30+
5330 5400 5500 5600 5700 5810
Frequency in MHz
Bandwidth
Ref Level 10.00 cim - RBW 2 MH2
Att WA BWT 1mz & VBW 3 M2 Made Auto Sweep
251 Count S00/500
1Pk Mas
0 dam '
-10 dbhro— l F tmuj"w;:i:l‘l ‘:’:‘:‘f\-uﬁ_-,}_:'—
' !
20 dimy [ l
30 dam ¥ T
| I \u L
‘w”.m’w g “_LL;_J__-I A hasadadl ey
S0 g8 :
L0 diny
70 dB i
£0 48
CF 5.57 GHz : 480 pts 2an A00.0 MH2
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

Power Spectral Density (5570 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5570.000000 5567.250000 2.828 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
Power Spectral Density
m —
20 -+
£ 4
os)
T 10t
£ 1
©
s OT
| J
-10 1
5490 5500 5520 5540 5560 5580 5600 5620 5640 5650
Frequency in MHz
Connector 1 Connector 2 Connector 3
——  Sumlevel —  Linit L 2 PSD

Occupied Channel Bandwidth 99% (5570 MHz; 24.000 dBm; 160 MHz)
99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)

(MHz) (MHz)

5570.000000 156.244132 156.244132 0.000000
DUT Frequency Band Edge Left Band Edge Result

(MHz) (MHz) Right

(MHz)
5570.000000 5491.877934 5648.122066 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 %Bandwidth

Levelin dBm

Frequency in MHz

Bandwidth

Ref Level 10.00 ¢8m » RBW 3 MMz

Att ICdE BWT 1m: » VYBW 10 Mz  Made Auto Sweep
251 Count S00/500

1Pk Mas

0 d&m

e - ‘ S A

-0 gm—f——t——f—————— ———

20 dam - T

/
30 dam - L“

<40 gy

50 g8

£0 diny

70 dém

£0

CFE 5.57 GHz 213 pts an 320.0 MH2
—
\ I\ J

o
@™
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

-- End of Report--
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